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Demonstrated impact on disability 

• COPAXONE®-treated patients had 
a mean reduction in EDSS scores of 
-0.05 compared with an increase in 
EDSS scores of +0.21 in the placebo 
group over 2 years 
({n=125} vs. {n=126} placebo, p=0.023)' 

Reduced relapse rates* 

• 35% reduction at 9 months 
(0.50 {n=11 3} vs. 0.77 {n=115} placebo, mean, 
p=0.0077)' 

• 75% reduction at 2 years 
(0.60 {n=25} vs. 2.40 {n=25} placebo, mean, p=0.005)1 

"Two independent studies 

Established safety profile 

• Demonstrated for over 7 years in 
clinical trials1 

• No recommended monitoring of liver 
and thyroid function or complete 
blood count1 

COPAXONE*5 is indicated for use in ambulatory 
patients with Relapsing-Remitting Multiple Sclerosis 
(RRMS) to reduce the frequency of relapses. 
The safety and efficacy of COPAXONE" in chronic 
progressive MS have not been established. 

The most commonly observed adverse events 
associated with the use of COPAXONE* in controlled 
trials which occurred at higher frequency than 
placebo were: injection site reactions (2.4-66.4% 
vs. 0-36.5%), vasodilation (27.2% vs. 11.1 %), 
chest pain (26.4% vs. 10.3%), asthenia (64.8% 
vs. 61.9%), infection, pain, nausea (23.2% vs. 
17.5%), arthralgia (24.8% vs. 1 7.5%), anxiety 
and hypertonia (35.2% vs. 29.4%). 
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COPAXONE 
(glatiramer acetate injection) 

Treating RRMS for the long run. 

COPAXONE* is a registered trademark of Teva Pharmaceutical 
Industries Ltd. and is used under licence. 
TEVA and the design version thereof are trademarks of Teva 
Pharmaceutical Industries Ltd. and are used under licence. 
©2005 Teva Neuroscience C.P. - S.E.N.C., , ^ 
Montreal, Quebec H3A 3L4 %£SJ 
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NOW AVAILABLE ON THE 

QUEBEC FORMULARY§ 

Ve been living with 
Alzheimer's disease 

for three years. 
My mother has the disease. But I feel just as helpless. Only someone who takes care of the 

patient truly knows how debilitating'Alzheimer's disease is.1 Introducing EBIXA®. 

• A new class of therapy2 

• Effective in moderate to severe stages2 

• Extended daily functioning (ADCS-ADLsev)
23t* and cognition (SIB)23t" vs. placebo 

• Excellent safety and tolerability profile2 

• 45.8 hrs less caregiver time demonstrated per month vs. placebo3" 

A new hope for patients with moderate to severe Alzheimer's disease. 

EBIXA*, indicated for the symptomatic treatment of patients with moderate to severe dementia of the Alzheimer's type, has been issued 
marketing authorization with conditions, to reflect the promising nature of the clinical evidence and the need for a confirmatory study to 
verify the clinical benefit. Patients should be advised of the nature of the authorization assessment. 

NEW* Ebixa 
memantine 

A Name To Remember 

Most common adverse events vs. placebo: dizziness (6.9% vs. 4.6%), constipation (6.1% vs. 3.5%), confusion (5.7% vs. 5.5%), 
and headache (5.6% vs. 3.6%). 
EBIXA® (memantine hydrochloride) may be useful as monotherapy or as adjunctive therapy with cholinesterase inhibitors'' for the 
symptomatic treatment of patients with moderate to severe dementia of the Alzheimer's type. EBIXA® has not been studied in 
controlled clinical trials for the symptomatic treatment of moderate to severe Alzheimer's disease for more than 6 months. There is 
no clinical evidence that EBIXA® alters the course of the underlying disease. Periodic monitoring of the patient's ophthalmic condition 
is recommended. 
Caution should be observed when EBIXA® is initiated in patients with cardiovascular conditions or in patients with a history of seizure 
disorder as these patient groups were not included in the clinical trials. • 
The renal elimination rate of EBIXA® under alkaline urine conditions may be reduced by a factor 
of 7 to 9, resulting in increased plasma levels of EBIXA®. 

() Cholinesterase inhibitors refers to only those which are approved in Canada for the symptomatic treatment of Alzheimer's disease. 
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Neuropathic Pain 

Scalded From Within 

LYRICA is contraindicated in patients who are hypersensitive 
to pregabalin or to any ingredient in the formulation or 
component of the container. 

The most commonly observed adverse events (twice 
the rate as that seen with placebo) were dose related for 
PHN and DPN patients in the recommended dose range of 
150 mg/day to 600 mg/day: dizziness (9-37%), somnolence 
(6.1-24.7%), peripheral edema (6.1-16.2%) and dry mouth 
(1.9-14.9%). 

Dosage reduction is required in patients with renal 
impairment as pregabalin is primarily eliminated by 
renal excretion. 

¥ Pharmacodynamic interactions were reported with 
oxycodone, lorazepam, ethanol and thiazolidinedione 
antidiabetic agents. Please consult Prescribing Information 
for complete interaction information. 
Please see Prescribing Information for complete Warnings 
and Precautions, Dosage and Administration, and patient 
selection criteria. 

t A 13-week, multicentre, double-blind, placebo-controlled trial in 368 patients 
with PHN. A significant difference was shown over placebo for all doses: 
150 mg/day, 300 mg/day, and 600 mg/day at week 1, p<0.001 for pain and 
p<0.01 for sleep. 

* A 12-week, multicentre, randomised, double-blind, placebo-controlled study 
in 338 patients with neuropathic pain (DPN [n=249] or PHN |n=89l), 
resulting in a significant difference from placebo in the flexible dose range 
150-600 mg/day (psO.05, week 2 and p£0.01, weeks 3-12), and the fixed 
dose of 600 mg/day (ps0.05, week 1 and ps0.01, weeks 2-12). 
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New 

PREGABALIN 
LYRICA is indicated for the management of neuropathic pain associated with1: 

0 Diabetic peripheral neuropathy 

0 Postherpetic neuralgia 

Demonstrated fast, sustained 
neuropathic pain relief 

o Rapid neuropathic pain relief shown in patients with PHN as early as Week 12t 

o Sustained neuropathic pain relief demonstrated over 3 months3* 

o Rapid improvement in pain-related sleep interference observed in patients with 
PHN as of Week 12t 

o No clinically significant pharmacokinetic drug interactions reported1* 

o Simple dosing regimen1 

New 

L{ft U cur Hft't work 

O2005 
Pfizer Canada Inc. 
Kirkland, Quebec 
H9J 2M5 

PREGABAL IN 
'TM C.P. Pharmaceuticals International C.V. . cm '' 
Pfizer Canada Inc., licensee ( J ' f e R ) 
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Fast onset. Sustained relief. 

For brief prescribing information 
see pages A-26, A-27, A-28, A-29 
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100,000 Patients Treated 

For complete information regarding indications for use, precautions and 
methods of use, please reference the devices' Instructions for Use. Kyphon is 
a registered trademark of Kyphon Inc. Ahead of the Curve is a trademark of 
Kyphon Inc. ©2005 Kyphon Inc. All rights reserved. 16000431-01 

1-877-459-7466 
WWW.KYPHON.COM 

and Counting... 
To date, over 100,000 patients have been 
treated with Balloon Kyphoplasty - isn't 
it time you offered your patients the 
chance to stand up and be counted? 

Using its proprietary balloon technology, 
Kyphon develops and markets 
innovative medical devices for spinal 
applications. Balloon Kyphoplasty 
is a minimally invasive procedure 
designed to restore vertebral body 
height and correct angular deformity 
in patients with compression fractures 
due to osteoporosis or cancer. Patient 
outcomes include significant and 
sustained reduction in back pain, 
increased mobility and improved 
quality of life. 

KY£WOMr 
^ ^ AHEAD OF THE CURVE'" 

«« 

J 

'June M • 17 fuin 200b 

JOIN US IN MONTREAL FOR THE 

41 ST MEETING OF THE CANADIAN CONGRESS 
OF NEUROLOGICAL SCIENCES 

JUNE 13-17,2006 
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sgnof i aventis 
Because health matters 

PORTRAIT FAMILY HISTORY 

HISTORY DOESN'T HAVE TO REPEAT ITSELF 
m •<;*; 

Roger, 
History of 
angina. 

Died age 57 
of Ml. 

Help Reduce the 
Risk of CV Death 

(/><0.001;6.1%vs. 8.1%) 

Alice, 
History of 
diabetes and 
high total 
cholesterol. 

Died age 62 
of stroke. 

ALTACE10 
Jrramipril 

GUARDING AGAINST CV DEATH 

ALTACE is indicated in the treatment of essential hypertension, normally when beta-blockers and diuretics are inappropriate. It may be used alone or in association with thiazide diuretics. ALTACE is 
indicated following acute myocardial infarction in clinically stable patients with signs of left ventricular dysfunction to improve survival and reduce hospitalizations for heart failure. 

Results from the HOPE study showed that ALTACE improved survival in patients by reducing the risk of CV death by 26% ( / K O . 0 0 1 ; 6.1% vs. 8.1%). ALTACE may be used to reduce the risk of Ml, stroke, 
or CV death in patients over age 55 who are at high risk of CV events because of a history of CAD, stroke, peripheral artery disease, or diabetes accompanied by at least 1 other CV risk factor such as 
hypertension, elevated total cholesterol levels, low HDL levels, cigarette smoking, or documented microalbuminuria. 

Like other ACE inhibitors, ALTACE is not recommended for pregnant or lactating women and should be used with caution in patients with renal insufficiency. The most frequent adverse events occurring 
in clinical trials with ALTACE monotherapy in hypertensive patients who were treated for at least 1 year (n=651) were: headache (15.1%); dizziness (3.7%); asthenia (3.7%); chest pain (2.0%). 
Discontinuation of therapy due to clinical adverse events was required in 5 patients (0.8%). 

The reasons for stopping treatment were cough (ramipril 7.3% vs. placebo 1.8%); hypotension/dizziness (1.9% vs. 1.5%) and edema (0.4% vs. 0.2%). 

ALTACE is the most prescribed ACEI in Canada and the ACEI most 
prescribed by cardiologists. 

' IMS I Icaltli Canada: Canadian CompiiScript Audit, Moving Animal Total ending March 2005, Total Dispensed Prescriptions. 

Product Monograph available lo physicians and pharmacists upon request. 

Aventis Pharma Inc., member of the sanofi-aventis Group. 
i I )N UAM ()'> 06.021 

All 

w Registered ii.uk- m.irk„l Avrotii Group. Used mulct licence by 
Aventis Pharma Inc.. I j v a l , Quebec 1I7I .4A8. 
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W H E N C O N V E N T I 0 N A L T H E R A P Y F A L L S S H O R T 

From uncontrolled 

connecting excellent 
profiles in efficacy 
and tolerability 

Effective control of seizures 

Shown to provide up to 4 out of 10 refractory patients 

with > 50% reduction in partial onset seizures 

(p < 0.001) 

Rapid clinical improvement demonstrated by week 2 

during a 14-week evaluation period (p < 0.001) 

IM-X 
For more information, please refer to the complete Keppra Product Monograph. ?a? 
• Keppra is a registered trademark of UCB SA. Distributed by Lundbeck Canada Inc. (M) 

Keppra is indicated as adjunctive therapy in the management 
of patients with epilepsy who are not satisfactorily controlled 
by conventional therapy. 
The most significant CNS adverse events were somnolence (Keppra 
15% vs placebo 10%) and asthenia (Keppra 14% vs placebo 10%), 
behavioural/psychiatric symptoms (nonpsychotic: Keppra 14% vs 
placebo 6%; psychotic: Keppra 1% vs placebo 0%) and coordination 
difficulties (Keppra 3% vs placebo 2%). These adverse events were 
observed in controlled clinical trials with concomitant AEDs. 
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C O N S I D E R K E P P R A 
NOW AVAILABLE 
ON PROVINCIAL 
FORMULARIES:' 

N E W ! BRITISH COLUMBIA 

to control 

ALBERTA 

SASKATCHEWAN 

MANITOBA 

ONTARIO 

QUEBEC 

NOVA SCOTIA 

NEWFOUNDLAND 

Generally well tolerated 

~1 Favourable side effect profile 

I Adverse events not dose dependent 

I Low discontinuation or dosage reduction (Keppra 
14.3% vs placebo 11.7%) due to adverse events' 

Efficacy and manageability right from the start 

I Starting dose of 1000 mg/day (500 mg bid) 
shown to be effective and may be adjusted to a 
maximum of 3000 mg/day if required 

No blood level monitoring required 

No drug/drug interactions" with other AEDs, warfarin, 
digoxin or between Keppra 500 mg bid and a 
combination oral contraceptive (0.03 mg ethinyl 
estradiol and 0.15 mg levonorgestrel)' 

Tl Note: Pharmacokinetic interaction studies with contraceptives have not been conducted 
covering the full recommended dosage range of Keppra. Physicians should advise their female 
patients to be alert to any irregular vaginal bleeding or spotting and report any occurrences. 

* Restrictions may exist by province. Please refer to your formulary for details. 
t Data from a 38-week multicentre, randomised, add-on. double-blind, placebo-controlled, 

parallel-group trial, Study consisted of a 4-week titration period followed by a 14-week 
evaluation period. Patients received either levetiracetam 1000 mg/day (n = 98), 3000 mg/day 
(n = 101) or placebo (n = 95). Patient weekly seizure frequency was reduced over placebo, at 
week 2 of the evaluation period, by 24.9% (1.120/1.406) for Keppra 1000 mg/day and 38.6% 
(0.918/1.406) for Keppra 3000 mg/day. The percentage of patients achieving > 50% seizure 
reduction from baseline after the 18-week titration and evaluation period was 7.4% for 
placebo, 37.1% for Keppra 1000 mg/day and 39.6% for Keppra 3000 mg/day. 

% Based on observations in clinical studies. 
§ Cma« °f levetiracetam's metabolite (ucb L057) was approximately doubled in presence of 

probe-necid, Renal clearance of ucb L057 decreased by 60% in presence of probenecid, 

I to 
levetiracetam 

CONNECTING EXCELLENT PROFILES IN 
EFFICACY AND TOLERABIUTY 
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La douleur neuropathique 

Ebouillante de 

LYRICA est contre-indique chez les patients qui presenters une 
hypersensibilite a la pregabaline ou a I'un des composants du 
produit ou du contenant. 

Les effets indesirables signales le plus souvent (frequence 
2 fois plus elevee qu'avec le placebo) chez les patients souffrant 
de nevralgie postzosterienne ou de neuropathie diabetique 
peripherique etaient proportionnels a la dose dans I'intervalle 
posologique recommande de 150 mg/jour a 600 mg/jour et ont 
ete les suivants : etourdissements (9 - 37 %), somnolence 
(6,1 - 24,7 %), cedeme peripherique (6,1 -16,2 %) et secheresse 
buccale (1,9- 14,9%). 

Comme la pregabaline est eliminee principalement 
par le rein, il faut reduire la dose en presence d'une 
dysfonction renale. 

¥Des interactions pharmacodynamiques ont ete signalees avec 
I'oxycodone, le lorazepam, I'ethanol et les antidiabetiques de 
la classe des thiazolidinediones. Veuillez consulter les renseigne-
ments therapeutiques pour obtenir 1'information complete sur 
les interactions medicamenteuses. 

Consulter les renseignements therapeutiques pour obtenir 
1'information complete sur les mises en garde, les precautions, 
la posologie, le mode d'administration et les criteres de 
selection des patients. 

t Essai multicentrique d'une duree de 13 semaines, mens a double insu avec placebo 
aupres de 368 patients souffrant de nevralgie postzosterienne. La premiere 
semaine, on a observe une difference significative par rapport au placebo a toutes 
les doses (150 mg/jour, 300 mg/jour et 600 mg/jour); p < 0,001 pour la douleur et 
p < 0,01 pour le sommeil. 

t Essai muiticentrique d'une duree de 12 semaines, mene a double insu avec placebo 
apres repartition aleatoire de 338 patients souffrant de douleur neuropathique 
(neuropathie diabetique periph6rique In = 249]; nevralgie postzosterienne [n = 89]). 
Une difference significative a ete observee par rapport au placebo dans tout 
I'intervalle posologique flexible de 150 a 600 mg/jour (p s 0,05 pour la 2* semaine et 
p £ 0,01 pour les semaines 3 a 12) et a la dose quotidienne fixe de 600 mg 
(p s 0,05 pour la 1'* semaine et p s 0,01 pour les semaines 2 a 12). 
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Nouveau 

PREGABALINE 
LYRICA est indique pour le traitement de la douleur neuropathique associee a1: 

o la neuropathie diabetique peripherique 

o la nevralgie postzosterienne 

Soulagement rapide et table 
demontre de la douleur neuropathique 

o Un soulagement rapide de la douleur neuropathique associee a la nevralgie 
postzosterienne des la premiere semaine2t 

o Un soulagement durable de la douleur neuropathique demontre sur une periode 
de 3 mois3* 

o Une attenuation rapide des perturbations du sommeil causees par la nevralgie 
postzosterienne des la premiere semaine2t 

o Aucune interaction pharmacocinetique medicannenteuse d'importance clinique 
rapportee1* 

Nouveau o Une posologie simple1 

(A^^5 Pfizer Canada Inc. 
^ ^ ^ ^ Kirkland (Quebec) "M.C. de C.P. Pharmaceuticals International C.V. 

Notrt passion, la vit H9J 2M5 Pfizer Canada Inc., licencie 

'CCPP, PREGABALINE 

A-15 

Effet rapide. Soulagement soutem 

For brief prescribing information 
see pages A-26, A-27, A-28, A-29 
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Mil l ira ers apart t Miles ahead. 
Only Elekta gives you the power. 

Only Elekta gives you the ability to treat brain disorders with 

sub-millimeter accuracy that is three times more precise than 

the closest competitor. With 50 times more patients treated than 

any other technology, and 400 times more peer-reviewed articles, 

it's no wonder Leksell Gamma Knife" remains the most proven 

and trusted treatment for brain disorders...with equally strong 

results for your bottom line. 

See compelling evidence - www.elekta.com/proof. 

Fighting Serious Disease www.elekta.com 

Neurosurgery 
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